
 

 

 

 

 

 

Ethanol Technologies Limited 

Hunter Pilot Biorefinery Project 

Statement of Environmental Effects 

 
October 2018 



 

GHD | Report for Ethanol Technologies Limited - Pilot Hunter Biorefinery Project, 2219644 | i 

Table of contents 

1. Introduction ............................................................................................................................... 1 

1.1 Overview ......................................................................................................................... 1 

1.2 Background ..................................................................................................................... 1 

1.3 Purpose of this report ...................................................................................................... 2 
[...]
The main leftover material from the process is lignin in the form of a brittle dark brown cake. When 

produced it has 50% moisture content. Detailed chemical testing of this material is being undertaken. Lignin 

can be added to a composting matrix as a source of carbon where an appropriate Environmental Protection 

License (EPL1) is held by the facility operator, or it can be landfilled as an inert material. There may also be 

potential for it to be applied directly to land under a Specific Resource Recovery Order and Exemption2. 

Approximately 3,000L per day of wastewater will also be generated during the production cycle of 28 days 

over a period of three months. Production cycles will occur no more than four times per year. This 

wastewater will require pre-treatment prior to discharge to local sewerage network. The wastewater is 

generated from batch trials with individual equipment operations, washdowns and floor washdowns and 

may include components from different stages of the process and is therefore not generated as a 

continuous stream. Since suitable wastewater treatment systems require a relatively continuous flow of 

wastewater the pre-treatment system will require buffering. The wastewater will comprise the below 

streams: 

1. 15% raffinate (15% sugar solution) 

2. 10% raffinate (10% sugar solution) 

3. 15% raffinate plus nutrients (15% raffinate supplemented with N, P, vitamins, trace elements as 

nutrients added at the pre-fermentation stage) 

4. 10% raffinate plus nutrients (10% raffinate supplemented with N, P, vitamins, trace elements as 

nutrients added at pre-fermentation stage) 

5. 15% raffinate plus nutrients (15% raffinate supplemented with nutrients post-fermentation) 

6. 10% raffinate plus nutrients (10% raffinate supplemented with nutrients post-fermentation) 

7. A more dilute washwater stream  

 

The first two streams are the raw process input as sugars solutions at different concentrations. Streams 3 

and 4 are the sugar solutions supplemented with the nutrients required for fermentation (N, P, vitamins, 

trace elements), while streams 5 and 6 are the results following fermentation of 3 and 4. Streams 5 and 6 

therefore only have residual sugars in them. As per the test results the parameters referred to in the 

                                                             

1 https://apps.epa.nsw.gov.au/prpoeoapp/  
2 https://www.epa.nsw.gov.au/-/media/FA789C038AB8475FA64D407FE8D8640A.ashx  



 

pitt&sherry ref: NC18016-16p-Ethtec-Tradewaste-concept design-Final-Rev1-180705/AP/CM//AJ 3 

following section are above the trade waste limits set by MSC. To further assess the wastewater 

constitution, a review of the process flow is important. 

a. Proposed Production Process 

The proposed biorefinery demonstration project is indicated in the below process flow diagram. 

 

 
Figure 2 – Flow chart of the proposed process 

 
  



 

pitt&sherry ref: NC18016-16p-Ethtec-Tradewaste-concept design-Final-Rev1-180705/AP/CM//AJ 4 

4. Waste and Wastewater Management 
 
There are two (2) components to wastewater generated at this site: 

• Kitchen/amenities facilities – managed with sink basket wastes and a standard 1000L grease 
trap/arrester 

• Ethanol production process – onsite treatment, as discussed in detail below. 
 
Toilets and other amenities are being designed for 20 personnel on site, with an anticipated daily flow of 
720L. The sewage will drain directly to a pump station tank  via vented DN100 PVC with sufficient capacity 
(at grades between 1.65 and 5%) as per the maximum fixture loadings in AS3500 tables 3.3.1 and 8.2.2(A). 
The treated liquid waste stream from operations of the plant will also be introduced to the pump station 
tank via a vented DN100 PVC dedicated main. The combined waste water will then be pumped to the local 
sewage main running along the site boundary.  
 
Trade waste is predominantly liquid waste with additional solid component in the form of lignin cake which 
will be managed separately. Raw wastewater from production would include components that are high in 
various elements especially including TSS, TDS, TKN, TP, BOD and COD, which will require pre-treatment 
prior to discharge into sewer as trade waste. 
 
MSC is currently refurbishing the local wastewater treatment systems, replacing the current 2.6ML/day 
(average dry weather flow) Muswellbrook STP that has been in service for more than 85 years. In addition, 
there is an oxidation ditch (Pasveer) with treatment capacity of 400 KL/day. It was recommissioned in 2014-
15 as an interim arrangement prior to commissioning of the new Muswellbrook Recycle Water Treatment 
Works (RWTW). The new plant is currently under construction and is expected to be fully operational by 
2019 with the new IDEA (Intermittent Decanting Extended Aeration) tank process reactor of daily process 
capacity of 3.2ML/day with provision for upsizing to 3.9ML/day. Currently, treated effluent from the 
treatment works is recycled for irrigation on Muswellbrook Gold Club and industrial purposes at Mt Arthur 
Coal Mine. 

 

 
5. Wastewater Quality Data Review 

 

Waste generated from the operations at the proposed research facility will mainly be liquids comprising 

high levels of nutrients and trace elements, based on available wastewater sample test results from similar 

operations, tested at ALS Global. The samples were collected on 16 April 2018 and comprise all the six 

streams as noted earlier in this report. 

  



 

pitt&sherry ref: NC18016-16p-Ethtec-Tradewaste-concept design-Final-Rev1-180705/AP/CM//AJ 5 

Based on available test results, the below parameters are above MSC trade waste limits (all units in mg/L): 

Parameter 15% 

raffinate 

10% 

raffinate 

15% 

raffinate 

+ 

nutrients 

10% 

raffinate 

+ 

nutrients 

15% 

fermented 

 

10% 

fermented 

MSC 

trade 

waste 

limits 

Total Dissolved 

Solids  

125000 78700 110000 79800 64800 35800 4000 

Sulfate as SO4   26800 16600 24900 15500 28000 18300 500 

Aluminium 501 301 321 393 92.1 202 100 

Chromium 23.9 15 16 21.3 17.8 14.2 3 

Manganese 28.3 17.5 19.8 27 28 20.2 10 

Molybdenum 0.882 0.563 0.767 0.988 1.04 0.645 0.01 

Nickel 28.4 17.4 18.8 25.8 28.2 18.1 3 

Zinc 15 9.75 11.6 15.7 14.8 8.46 5 

Iron 573 348 311 382 299 214 100 

Ammonia as N 76.1 66.9 88.1 179 849 <0.05 50 

Total Kjeldahl 

Nitrogen as N 

451 269 1530 1390 1100 167 100 

Total Phosphorus 

as P 

11.4 7.7 666 673 96.2 136 20 

Chemical Oxygen 

Demand 

19400 10400 17000 10800 12300 2500 Max 3 x 

BOD5 

Biochemical 

Oxygen Demand 

13600 8370 11300 7440 6520 1700 300 

TSS     10000 10000 300 

pH < 1 < 1 3.5  3.5  3.5  3.5  7-8 

 

The limits on the trade waste effluents area as confirmed by the Environment section at MSC. 

The main chemical constituents to reduce in the worst-case waste water sample, ignoring possible dilutions 

with various components as per above six streams are: 

• TSS – 10,000 mg/L 

• TDS – 125,000 mg/L 

• Sulphates – 28,000 mg/L 

• Ammonia N – 849 mg/L 

• TKN – 1530 mg/L 

• TP - 673 mg/L 

• BOD – 13,600 mg/L 



 

pitt&sherry ref: NC18016-16p-Ethtec-Tradewaste-concept design-Final-Rev1-180705/AP/CM//AJ 6 

 

6. Proposed On-site Treatment System 
As the proposed processes occur during a period of 28 days over a three-month duration, the generation of 

wastewater is considered sporadic in terms of volumes per day. Bio-chemical wastewater treatment 

systems require uniform flows for nutrient removal, depending on wastewater characteristics. 

A primary wastewater treatment system would be required to reduce the physico-chemical parameters of 

the wastewater generated from the onsite processes. 

a. Concept Design 
Given the sporadic rate of generation at upto 3,000L/d for 28 days, a buffering tank is required to provide 

uniform flow to the treatment system. It is anticipated a ten-day worth of storage will be suitable, which 

equates to a 30,000L buffer tank. This can achieve a normalised flow loading of 933.33L/d (rounded to 

1000L/d) across the 90-day period. As per verbal advice by MSC, this does not constitute a high-volume 

addition to the sewer network. 

The daily generation rate of the pollutants of interest, at normalised 1,000L/d, are: 

• TSS – 10kg/L 

• TDS – 125 kg/d 

• Sulphates – 28 kg/d 

• Ammonia N – 1 kg/d 

• TKN – 1.5 kg/d 

• TP – 0.7 kg/d 

• BOD – 13.6 kg/d 

The concept design of an applicable trade waste treatment system based on chemical-biological nutrient 

removal is proposed in Figure 3 (reproduced in Appendix 1). 

 

Figure 3 – Proposed Trade Waste Treatment System Concept 

System components: 

• A screening mechanism is required to remove the high TSS content. A sand filter is proposed to 

avoid the space requirements for a primary clarifier and due to the low flow. 

• An aerated mixing tank is proposed as the buffer tank to normalise the flow to the rest of the 

treatment system. 

• Sulphate removal will be via lime treatment. As this process will increase the pH of the wastewater 

stream, a pH correction will be required afterwards. 



 

pitt&sherry ref: NC18016-16p-Ethtec-Tradewaste-concept design-Final-Rev1-180705/AP/CM//AJ 7 

• Conventional alum coagulation and flocculation is proposed for removal of TP. 

• BOD and Nitrogen removal is proposed via traditional aeration process where the growth of 

nitrophilic bacteria is promoted to consume the BOD and removal of Nitrogen through nitrification 

and denitrification process. Dissolved Oxygen (DO) is important for this process, therefore this tank 

will require aeration controlled via monitoring of DO. Options for this phase of the system include: 

o Membrane Bio Reactor (MBR) / Continuously Stirred Tank Reactor (CSTR) 

o Sequencing Batch Reactor (SBR) 

o Suspended growth activated sludge process – eg Biogill (Appendix 2) 

• Sludge and flocs generated in the above steps is required to be removed via a secondary clarifier 

prior to discharge to sewerage. 

• An emergency return flow line, from the clarifier back to the buffer tank, has been proposed in the 

design to restrict release of non-conforming effluent to the sewer network. Prior to daily release of 

effluent to the MSC sewerage system, a check of key parameters will be made to ensure 

conformance, if outside these limits then product will be diverted for further treatment. 

• Appropriate pumping systems will be incorporated as required at detailed design stage. 

• Gravity feed is envisaged for discharge to the sewer network from the final effluent tank via DN100 

PVC pipe system. 

The above system presents a concept that has been developed based on the one-off test results reviewed 

in section 5 of this report and need to be further developed with actual wastewater test results for relevant 

parameters for a true representation of the expected wastewater stream to be treated and discharged.  

 

b. Monitoring and Maintenance Requirements 
Wastewater samples will need to be analysed for key constituents on a regular basis. Testing and 

monitoring should be undertaken as per specific advice from MSC on trade waste discharge approval or as 

per the MSC adopted Liquid Trade Waste Policy document3. Maintenance of the pumps and other 

components of the flow management system should be undertaken as per manufacturer’s instructions. 

 

c. Placement of On-site Treatment System 
Effluent of the system shall be regularly tested for specific parameters in comparison with the trade waste 
licence limits. The treated wastewater will be pumped, through an interim holding/equaliser tank as part of 
the treatment system to a sewer manhole on Carramere Road to alleviate issues related to variable flow 
volumes. Domestic sewage from the facility will also be directed to this manhole so testing for trade waste 
parameters (and metering) will be undertaken prior to transfer of treated waste to the pump station tank. 
A sampling program including locations will be developed for the system once design is finalised. 

 

                                                             

3 Muswellbrook Shire Council – Policy for Discharge of Liquid Trade Waste into Council’s Sewerage System 
 



 

pitt&sherry ref: NC18016-16p-Ethtec-Tradewaste-concept design-Final-Rev1-180705/AP/CM//AJ 8 

 
Figure 4 – Site layout and trade waste system  

 
d. Solids Disposal 

The production process will generate 6.5 tonnes of lignin cake during the 28-day run time.. This equates to 

an expected maximum generation of approximately 26 tonnes of solid waste per year. In addition, there 

would be biosolids generated from the wastewater treatment process and fermentation processes. These 

solids would be disposed via licenced contractors to further treatment at an appropriate licensed facility. At 

the time of generation, the lignin cake contains approximately 50% moisture content and the biosolids can 

be added to the lignin and managed as per agreement with MSC (Composting or landfilling)  

 

e. Contingency Plan for liquid waste 
Contingency plans should be in place for any system failure and during periods of long maintenance if 

required. A hazard analysis undertaken during the initial stages of project development should include a 

review of potential issues with the site operations and wastewater treatment system. Contingency plans 

should consider: 

• Trucking off wastewater to a licenced treatment facility such as Cleanaway 

• Temporary holding of wastewater in the 30kL buffer tank for a period of no more than 90 days 

(additional) 

• Limit or cease operations that will generate wastewater 

• Hiring of a package plant for short periods to cover the required period. 

If, on the other hand, a new run of the process does not occur and the buffer tank runs empty due to a 

plant shut down or for maintenance, the wastewater treatment plant could be shut down temporarily. An 



 

pitt&sherry ref: NC18016-16p-Ethtec-Tradewaste-concept design-Final-Rev1-180705/AP/CM//AJ 9 

air-tight container should be filled with 20L of sludge from the sludge return valve for seeding the biological 

nutrient removal section of the liquid waste treatment plant at the next start-up of operations. 

 
7. Summary / Conclusions 

 
A review of the wastewater testing data was undertaken in relation to the proposed Hunter Pilot 

Biorefinery that will produce ethanol from biomass. Based on available data, a pre-treatment system is 

required to render the liquid waste safe for discharge to MSC sewer. The concept of a three-stage 

treatment system to remove excess sulphates, phosphorous, nitrogen and BOD will need to be further 

developed as more water quality test data becomes available from the pilot plant. 

The expected wastewater generation quantity is very low and variable in nature – at 3000L/day for 28 days 

during a period of 3 months. To cater for the variable wastewater generation rate, which would not be 

conducive to a biological nutrient removal system, a buffer tank that will render a uniform flow of 

1000L/day has been included prior to the treatment system components. 

Continued water quality monitoring prior to discharge is required. An emergency return flow option from 

the clarifier outlet has been incorporated to restrict release of non-conforming effluent to the sewer 

network. 

 

 
 

8. Further information 
For further information contact Dr Avanish Panikkar in the Sydney office. 
Email: apanikkar@pittsh.com.au  
Phone: 02 9468 9300 



pitt&sherry ref:NC18016-16p-Ethtec Trade Waste Treatment Concept- Appendix-Rev1

APPENDIX 1 – PROPOSED TREATMENT SYSTEM Concept Design of Process 

  



pitt&sherry ref:NC18016-16p-Ethtec Trade Waste Treatment Concept- Appendix-Rev1

APPENDIX 2 – PACKAGE PLANT FOR NUTRIENT REMOVAL Example Only 

BIOGILL 

BioGill manufactures above ground, attached growth, bioreactors that deliver compact, affordable 

wastewater treatment solutions. Key to BioGill performance efficiency is the growth of healthy 